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Acute Bipolar Mania Algorithm

Yes No
Is acute bipolar 
mania severe?

Strongly consider 
emergency department 

referral, inpatient treatment

Call the Oregon Psychiatric Access Line (OPAL) for clinical 
consultation at any point in treatment: 503-346-1000

Reassess 
psychosocial 

needs

Consider 
inpatient 
treatment

Concurrent psychosocial treatments to be decided by 
patient preference, interest and service availability:

•	Assess for lack of sleep and substance use

•	Psychoeducation for Patient and supports

•	Talk therapies: Family Focused Therapy, interpersonal 
and social rhythm therapy, cognitive behavioral therapy

•	Social Service Referrals to address: housing, 
medical, dental, substance abuse, spiritual, 
vocational, recreational and legal concerns. Includes 
communications between sending and receiving 
providers for purposes of continuity of care.

Still 
symptomatic?

Still 
symptomatic?

AVOID use of Lamotrigine for the treatment of acute mania only

Choose from a first line 
combination therapy.

    Quetiapine +      Lithium

    Quetiapine +      Divalproex

 	 Divalproex: goal trough serum level of 50–125 mcg/
mL (usual dose range 1000–1500 mg/day, may range 
750–3000 mg/day; max 60 mg/kg/day). 	

	 Lithium: goal trough level of 0.8–1.2 mEq/L.  
Start 300mg BID-TID, adjust by 300 mg q3d to target 
serum level. Maintenance Lithium level should be 
0.6–1.0 mEq/L after euthymic.

 	 Quetiapine: goal at least 400mg. start 50–100 mg 
qhs, increase by 50–100 mg q1–7 days as tolerated 
to 400mg. Maximum is 800 mg per 24 hours.

Second line meds should be tailored to patient-specific 
factors and SE profile (consider 9-1-1 or local crisis center 
for emergencies. Call OPAL and consider Clozapine if 
symptoms are severe but do not meet hospitalization criteria.

If patient continues to have breakthrough symptoms despite 
an adequate trial of 1 or 2 second line therapies: Call OPAL

If history of treatment failure with recommended first line 
mono and combo therapies, choose from an alternative mono 
treatment below:
•	Aripiprazole
•	Asenapine

•	Cariprazine
•	Risperidone

•	Ziprasidone

Choose both a  
psychosocial treatment 

and  
first line medication

Choose a first line monotherapy. These have the 
highest quality evidence for mania and maintenance:

  	Lithium* (see also the yellow box below) 

 	 Quetiapine

Temporary Mgmt of Breakthrough:

•	Anxiety or insomnia – Lorazepam, 0.5–1 mg BID 
as needed

•	Agitation – Olanzapine: 5–10 mg BID as needed



Pros Cons

Divalproex •	Rapid loading and onset 
•	Simple dose titration 
•	Better with renal or thyroid disease 

•	Cannot use while pregnant
•	Hepatic disease — requires monitoring 
•	Bleeding disorder — requires monitoring

Lithium •	Decreased suicidal ideation *Caution w/large doses,  
overdose risk 

•	Simple dose titration 
•	Most research supported 

•	Narrow treatment window 
•	Renal or thyroid toxicity 
•	Use extreme caution while pregnant — obtain informed 

consent 
•	Medication interaction

Quetiapine •	Less lab monitoring
•	Fewer medication interactions
•	Wider treatment window
•	Safer in pregnancy

•	Metabolic syndrome
•	Sedation or orthostatic hypotension
•	Harder to get to effective dose

Medications Pros and Cons

You can get this document in other languages, large print, braille or a format you prefer. 
Contact Amanda Parish at 503-383-8142 or email amanda.b.parish@dhsoha.state.or.us. 
We accept all relay calls or you can dial 711.
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